seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 6B Made Auto Sweep Lo

Count 300/300

Limit Chesi PRSS
Line _SPUR|OUS_UINE G2
30 dBm

PR T T v v oy - d - I

2.475 GHz 6104 pts. 1 MHz/ 2,556 GHz

2 Result Summal

2475 GHz 2.490 GHz 1.000 MHz 2.48743 GHz -25.58 dBm -0.58 dB
2,490 GHx 2495 GHz 1.000 MHz 249472 GHz -21.19 dBm -8.19dB
2,495 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -20.21 dBm -7.21 dB
2,496 GHz 2556 GHz 100.000 kHz 255206 GHz 2.27 dBm -27.73 dB

RefLevel 40.00dBm  OMfset 13.50dB.

1 Spurious Emissions
Limit Chee

< _SPURIOUS_LINE_ABS_0d2
SPORIBUS_LINE_ABS_002

Mode Auto Sweep
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Count 100/100

20

e el

Yooy ‘.»-:T'-':ﬂmmm‘

i

MMW

10:16:46 PM  03/25/2024

40 dBny
2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2 Result Summa:

2,630 GHz 2.690 GHz 100.000 kHz 264108 GHz 3.91 dBm -26.09 dB

2,690 GHz 2691 GHz 1.000 Mz 2.69000 GHz -16.57 dBm -6.57 dB

25691 GHz 2,695 GHz 1.000 MHz 2.69121 GHz -17.79 dBm -1.79 dB

2,695 GHz 2.750GHz 1.000 Mz 269540 GHz -29.27 dBm -16.27 dB

2.750 GHz 2.795 GHz 1.000 MHz 2.77477 GHz -43.93 dBm -18.93 d8

01:18:22 AM  03/27/2024

Channel power -25dBm > -28.12dBm (PASS)

Reflevel 50.00cBm  Offset 135008 = RBW 10 kHz 6L
- A 30dR ® SWT 100w © VBW J0kH:  Mode Sweep Count 100/100
1ACR 1

30 dBm 1 t T

. L o A WL A A
oy gy L -‘“*;MWWWWWWM-«J et S I Ay ey

CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Tal [Ref) 1.000 MHz -28.12 dBm
Tx Total -28.12 dBm

01:15:48 MM 03/26/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 60MHz / DFT-S

OFDM / QPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Ref Level 40,00

Made Auto Sweep saL dom  Offset 135008 Mode Auta Sweep saL
e myan) Count 100/100
|1 Spurious Emissions || sesionrmun
Limit Chec¥ PRss mit Cheel
Line _SPURJOUS. 2 Phes . Line _SPURJOUS_LINE_ABS_0g2
30 dB SPORIBUS_UINE_ ABS_002
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M [ 0 — Miamiohis
g
50 i
263GHz 10005 pts 16.5 Mzl 2.795 GHz
2.475 GHz 6104 pts. 1 MHz/ 2.556 GHz 2 Result Summa;
2 Result Summa
3 230 GHz 2690 GHz 100.000 ki 264684 GHz 6.85 dBm 23.15d8
2475 GHz 2490 GHz 1.000 MHz 249047 GHz -25.31 dBm 2690 GHz 2691 GHz 1.000 MHz 269065 GHz 25.99 dBm 15.09 dB
2,490 GHz 2495 GHz 1.000 Mz 249499 GHz -24.78 dBm 2691 GHz 2,695 GHz 1.000 MKz 2.69472 GHz 30.89 dBm -20.89 d8
2495 Ghr 2.496 GHz 1.000 Mz 249558 GHz -25.21 dBm 2655 GHz 2.750GHz 1.000 MHz 2.70062 GHz -29.94 dBm 1694 dB
2856 GHz 255 GHz 100,000 kHz 2.53985 GHz 7.10 dBm 2750 o 2795 chie 1000 Mis 278093 GHz 4393 dBm 18793 dB
i ey
10:20:11 7 03/25/2024 01:20:28 A 03/27/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

Limit Chesi g
Line _SPUR|OUS_UINE

30 dBm

¢ P B e C T L ey TR R aae L

::."‘.1'::.5 I |A85 007 I i

| anomet t

50

2.475 GHz 6104 pts. 1 MHz/

2 Result Summal

2,556 GHz

2475 GHz 2.490 GHz 1.000 MHz 2.48926 GHz -25.08 dBm -0.08 dB
2,490 GHx 2495 GHz 1.000 MHz 249491 GHz -20.13 dBm -1.13 dB
2,495 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -19.61 dBm -6.61 dB
2,496 GHz 2556 GHz 100.000 kHz 255332 GHz 2.08 dBm -27.92 dB

R (m 2

10:19:03 PM 03/25/2024

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep saL
Count 100/100
1 Spurious Emissions
Limit Chee
Line _SPURJOUS_LINE_ABS. 002
$HiiBUS (e Ass 002
20
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T S ﬂ
[ ki
40 db WMM_
263 Ghz 10005 pts 6.5 MHz/ 2.795 Gz
2 Result Summa
2630 GHz 2690 GHz 100.000 kHz 264387 GHz 2.75 dBm -21.25dB
2690 GHz 2691 GHz 1.000 MHz 2.69000 GHz -17.96 dBm -7.96 dB
2691 GHz 2695 GHz 1.000 MHz 2.69110 GHz -17.80 dBm -7.80 dB
2685 GHz 2750 GHz 1.000 Mz 269589 GHz -29.58 dBm -1658 dB
2750 GHz 2.795 GHz 1.000 MHz 277583 GHz -43.80 dBm -18.80 dB
Ready ininsnning L5t
01:19:46 AN 03/27/2024

Channel power -25dBm > -27.87dBm (PASS)

Reflevel 50.00cBm  Offset 135008 = RBW 10 kHz
- A 3048 = SWT 100 = VBW 30kHz
1ACR

Mode Sweep

30 dBm 1 t T

sGL
Count 100/100
1Rm Avg
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S8 o

ot e

CF 2.49 GHz 200.0 kHz/

1001 pts

Span 2.0 MHz

2 Result Summa: None

-27.87 dBm
-27.87 dBm

Tal [Ref) 1.000 MHz

Tx Total

01:16:34 MM 03/26/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 60MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Made Auto Sweep

e
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SPURIGUS_UNE_ ABS 002
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50

2.475 GHz

2 Result Summal

6104 pts

1 MHz/

2,556 GHz

2475 GHz 2.450 Ghz 1.000 Mz 2.49047 GHz -21.93d -2.93 db
2.490 Gt 2495 GH 1.000 Mt 2.49154 GHz -26.45 dBm -13.45 dB
2895 Gtz 249 Gtz 1.000 MHz 2.49538 GHz 27.18 dBm -14.18 dB
2856 GHz 255 GHz 100,000 kHz 253970 GHz 5.86 dBm -24.14dB

feor Sl

10:21:1% PM 03/25/2024

RefLevel 40.00dBm  OMfset 13.50dB.

1 Spurious Emissions

SPURIOUS._LINE_ABS._0q2

Mode Auto Sweep

6L

Count 100/100

]‘,’V:’IFII US_LINE_ABS_00.
20
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0 dBrr ‘H ol rw

I
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ILYM‘TMH..F' s

2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2 Result Summa;

2630 GHz 2,690 GHz 100000 kHz 2.66801 GHz 4.28 dBm 25.72 dB

2690 GHz 2691 GHz 1.000 MHz 2.69090 GHz -30.91 dBm 20.91 dB

2691 GHz 2695 GHz 1.000 MHz 2.69478 GHz 31.55 dBm -21.55 dB

2,695 GHz 2.750 GHz 1.000 MHz 269831 GHz -33.57 dBm .57 d

2.750 GHz 2.795GHz 1.000 MHz 2.77063 GHz -43.88 dBm 18.88 dB

Readly jinsasann L Ertensy

01:21:10 AM  03/27/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 70MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B Made

RefLevel 40.00dBm  OMfset 13.50dB.

Auto Sweep SGL
Count 300/300

_mmhm Phss

Line _SPURJOUS. 2 phss
30 dBew
20
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W IR Aoy |7
et L

50

2.475 GHz 6104 pts. 1 MHz/ 2.566 GHz

2 Result Summal

2475 GHz 2.490 GHz
2490 GHz 2495 GHz
2,495 GHz 2496 GHz
2496 GHz 2.566 GHz

1.000 MHz
1.000 MHz
1.000 Mz

100,000 kHz

9 Gl -31.34 dBm
2.494 82 GHz -27.94 dBm
2.49538 GHz -28.78 dBm
2.54048 GHz 6.04 dBm

10:24:41 PM 03/25/2024

Mode Auto Sweep seL
Count 100/100
1 Spurlous Emissions
mit Cheek
SPURJOUS_LINE_ASS. 02
SPORIBUS _LNE ABS 002
20
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0 B AT ! l'lﬂll\'r—"r {
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A T M
U R
262GHz 10005 pts 7.5 MHz/ 2.795 GHz
2 Result Summa:
2630 GHz 2,630 GHz 100.000 kHz 2 5.12 dBm 24.88 dB
2690 GHz 2691 GHz 1.000 MHz 2 -28.34 dBm 18.34 dB
2691 GHz 2695 GHz 1.000 MHz 2 -26.48 dBm 16.48 dB
2,695 GHz 2.760 GHz 1.000 MHz 2 -31.80 dBm 18.80 dB
2.760 GHz 2.795 GHz 1.000 MHz 2 -42.36 dBm -17.36.d8
fesy (N 5 e
01:22:41 AN 03/27/2024

TEL : 886-3-327

-3456

FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 70MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 0B Made Auto Sweep saL
Limit ChecY PSS

Line _SPUR|OUS_LINE_A85_od2

30 dBm

0 P e . v I

3R R8s e s o0 ] ";.‘ 7

s "

50

2.475 GHz 6104 pts. 1 MHz/ 2,566 GHz

2 Result Summal

2475 GHz 2.490 GHz 1.000 MHz 2.48641 GHz -25.56 dBm -0.56 dB
2,490 GHx 2495 GHz 1.000 MHz 2.49496 GHz -21.51 dBm -8.51dB
2,495 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -20.41 dBm -7.41 dB
2,496 GHz 2566 GHz 100.000 kHz 2.546 64 GHz 2.31 dBm -27.69 dB

10:23:32 PM 03/25/2024

RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep

1 Spurious Emissions

SPORIBUS _LNE ABS 002

6L

Count 100/100

20

!“*“f*ﬁ%\“““ﬂ““?“““’”"‘“"“"w”‘”“ﬂ

h‘.h,w\“w PWW"\\_

40 dBny
2.62 GHz 10005 pts 17.5 MHz/ 2.795 GHz
2 Result Summa:

2,620 GHz 2.690 GHz 100.000 kHz 266966 GHz 1.80 dBm 28.20 dB

2,690 GHz 2691 GHz 1.000 Mz 2.69000 GHz -25.54 dBm 15.54 dB

25691 GHz 2,695 GHz 1.000 MHz 2.69301 GHz -24.96 dBm 14.96 dB

2695 GHz 2.760 GHz 1.000 Mz 269573 GHz -25.99 dBm 12.99 dB

2.760 GHz 2.795 GHz 1.000 MHz 2.76066 GHz -17.24 d8

01:21:59 AM 03/27/2024

P

Channel power -25dBm > -27.65dBm (PASS)

Reflevel 50.00cBm  Offset 135008 = RBW 10 kHz 6L
- A 30dR ® SWT 100w © VBW J0kH:  Mode Sweep Count 100/100
1ACR TR Avg

30 dBm 1 t T

L PAAREA A A ARRAR /1  3

Wi
B

CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summa: None

Tal [Ref) 1.000 MHz -21.65 dBm
Tx Total -27.65 dBm

01:14:26 MM 03/26/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 70MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40.00dBm  OMfset 135048

Ref Level 4000 dBm  Offset 1350 dB Made Auto Sweep saL Mode Auto Sweep saL
e myan) Count 100/100
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Lim u {
Line _SPURJ0 o
30 dBew
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262GHz 10005 pts 7.5 ML/ 2.795 GHz
7475 GHz 6104 pis 1 MHz/ 2566 6H2 | 5 Result Summa
2 Result Summa
2620 GHz 2690 GHz 100.000 ki 263901 GHz 5.64 dBm -24.36 dB
2475 GHz 2.490 GHz 1.000 MHz 248852 GHz -27.97 dBm -2.97 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69044 GHz -27.03 dBm -17.03 dB
2.490 Gt 2495 GH 1.000 Mt 249475 GHz -26.16 dBm -13.16 dB 2691 GHz 2885 GHz 1000 MHz 269322 GHz -25.29 dBm -15.20 dB
2495.GHr 249 GHiz 1.000 MHz 249597 GHz -26.83 dBm 138348 2685 Gfte 2760 Gre 1.000 MHz 269904 GHz 28,06 dBm -15.06d
2856 GHz 2.566 GHz 100,000 kHz 253327 GHz 5.43 dBm 2457 dB 2760 0He 2795 ctie 1,000 Mz 276022 GHz 4214 dBm 17114 d8
peay T fesdy o
10:26:57 PM 03/25/2024 01:24:06 M 03/27/2024
| - [
Ref Level 40.00 dBm  Offset 13.50 48 Mode Auto Sweep. saL Ref Level 50.00 dBm  Offset 13.50 48 Mode Auto Sweep S6L
e myan Count 100/100
1 Spuriou: 1 Spurious Emissions _
Lim {
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262GHz 10005 pts 7.5 ML/ 2.795 GHz
7475 GHz 6104 pis 1 MHz/ 2566 6H2 | 5 Result Summa
2 Result Summa
2620 GHz 2,690 GHz 100.000 ki 262894 GHz 035 dBm -29.65 dB
2475 GHz 2490 GHz 1.000 Mz 289016 G -25.33 dBm 0.3 d& 2680 GHz 2691 GHz 1,000 Mtz 269089 GHz -25.53 dBm 1553 dB
2,490 GHz 2495 GHz 1.000 MHz 249491 GHz .17 dBm -8.17dB 2691 GHz 2695 GHz 1.000 MHz 2.69461 GHz -24.85 dBm -14.85 dB
2495 Gtz 2.49 GHz 1.000 MHz 2.49598 GHz -2021 dBm 7.21 dB 3695 Ghiz 3760 GHe 1,000 MHz 260531 GHz 2743 dBm 1443 dB
2496 GHz 2566 GHz 100,000 kliz ZESUGE B TSUABT o 2.760 GHz 2795 Ghz 1.000 MHz 276141 GHz -42.26 dBm 17.26 dB
e NN e . - U0
10:25:49 PM  03/25/2024 01:23:24 AM  03/27/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-30 of 44




seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 70MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

SGL
Count 300/300

kit L e Lt ot Mt s T Tt e
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w T

RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep

6L

Count 100/100

0 B et A i |

Wﬂw M"’W‘M M“’"-M

50
262GHz 10005 pts 17.5 MHz/ 2.795 GHz
2.475 Gz 6104 pts. 1 MHz/ 2,888 G || [ e
2 Result Summa
2630 GHz 2,630 GHz 100.000 kHz 264216 GHz 4.54 dBm -25.46 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 34 GHz -29.57 dBm -4.57 dB 2690 GHz 2,691 GHz 1.000 MHz 2.650 54 GHz -28.28 dBm -18.28 dB
2490 GHz 2.495 GHz 1.000 Mitx 2.49413 GHz -27.40 dBm -14.40 dB 2691 GHz 2695 GHz 1.000 MHz 2.69274 GHz -25.62 dBm -15.62 dB
2495 Gtz 249 Gtz 1.000 Mtz 249597 GHz ~28.20 dBm -15.20 db 2695 GHz 2760 GHz 1.000 MHz 269521 GHz -31.78 dBm 1878 dB
2.496 GHz 2.566 GHz 100,000 kiz 251424 GHz 4.52 dBm -25.48 dB 2760 GHe 2795 GHe. 1,000 MHz 276302 GHz 42.25 dBm 17.25dB
peacy Resdy S i
10:26:05 TM 03/25/2024 O1:24:48 AM 03/27/2024
TEL : 886-3-327-3456 Page Number 1 A3-31 of 44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Made Auto Sweep

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep

6L

e myan) Count 100/100
|1 Spurious Emissions || sesionrmun
Limit Chec¥ PRss mit Cheel
Line _SPURJOUS. & phes . Line _SPURJOUS_LINE_ABS_0g2
30 dB SPORIBUS_UINE_ ABS_002
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10 di
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P Nyt M
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50 i
261GHz 10005 pts 8.5 MHz/ 2.795 GHz
::15 G:‘l. 6104 pts. 10.1 MHz/ 2.576 GHz 2 Result Summa;
esult Summa
3 2610 GHz 2690 GHz 100.000 ki 266475 GHz 4,78 dBm -25.22 dB
2475 GHz 2490 Gz 1000 MHz 2 iz E 2690 Ghz 2691 GHz 1,000 Miz 2.68034 GHz 2524 dBm 1524 dB
2,490 GHz 2495 GHz 1.000 Mz 249400 GHz -31.20 dBm 2691 GHz 2,695 GHz 1.000 MKz 2.69324 GHz 26.04 dBm -16.04 48
2495.GHr 249 GHiz 1.000 MHz 249598 GHz -32.77 dBm 2695 GHz 2770GHz 1.000 MHz 269558 GHz 27.57 dBm 1457 dB
2856 GHz 2576 GHz 100,000 kHz 253828 GHz 5.50 dBm 2770 GHe 2795 Gtz 1,000 Mis 2.77088 GHz 42,69 dBm 1769 dB
; Readly jinsasann L) penisy
10:30:29 7 03/25/2024 01:26:19 A 03/27/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-32 of 44




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Limit Chesi
Line _SPURJoUS.
30 dBm

NE.

Made Auto Sweep

10

e it
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50

2.475 GHz
2 Result Summal

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz

2495 GHz
2496 GHz
2576 GHz

6104 pts

1.000 MHz
1.000 MHz
1.000 Mz

100,000 kHz

0.1 MHz/

X iz -25.16 dBm
2.494.83 GHz -20.56 dBm
2.49599 GHz -19.96 dBm
2.564 99 GHz 2.50 dBm

2.576 GHz

10:29:21 PM 03/25/2024

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep

6L

Count 100/100

1 Spurious Emissions

mit Chee
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SPORIBUS_LINE_ABS_002

20
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40 dBo
281GHz 10005 pts 18.5 MHz/ 2.795 GHz
2 Result Summa:
2610 GHz 2690 GHz 100.000 ki 261442 GHz 0.03 dBm -29.97 dB
2690 Gz 2691 GHz 1,000 Miz 268005 GHz 19.87 dBm -0.87dB
2681 GHz 2695 Ghz 1.000 Mz 269191 GHz 21.21 dBm 1121 d8
2685 GHz 2770GHz 1.000 Mz 269551 GHz -27.77 dBm 14.77dB
2.770 GHz 2795 GHz 1.000 MHz 277202 GHz 4268 dBm 17.68 dB
Resdy 5
01:25:37 A 03/27/2024

Channel power -25dBm > -27.85dBm (PASS)

Ref Level 40.00 aBm
- A
1ACR

30 dBem

3048 = SWT

Offset 12,5008 = RBW 10kH:z

100 s = VBW 30 kHz

Mode Sweep

sGL
Count 100/100
1Rm Avg
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CF2.480 18 GHz

1001 pts

200.0 kHz/

Span 2.0 MHz

2 Result Summa:

Tal [Ref)
Tx Total

1.000 MHz

None

-27.85 dBm
-27.85 dBm

01:12:3% MM 03/26/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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seanran as. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 80MHz / DFT-S OFDM / QPSK

Ref Level 4000¢Bm  Offset 13508 Mode Auto Sweep saL RefLevel 40,00 dim  Ofset 1350 d8 Mode Auta Sweep saL
Count 5007300 Count 100/100
Limit Ch
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261GHz 10005 pts 185 ML/ 2.795 GHz
::15 G:‘l. 6104 pts. 10.1 MHz/ 2.576 GHz 2 Result Summa;
esult Summa
2610 GHz 2690 GHz 100.000 ki 265248 GHz 5.74 dBm -24.26 dB
2475 GHz 2490 GHz 1.000 MHz 249040 GHz -31.41 dém -6.41dB 2690 GHz 2691 GHz 1000 MHz 2.60004 GHz 2727 dBm 172748
245 GHi 2.495 GHi 1000 MHa 249477 GHz -28.33 dBm 15.33 dB 2591 Gre 2595 61e 1.000 Mtz 269194 6Hz 25,45 dBm 1546 d8
2495 Gz 2496 Gtz 1.000 Mtz 249598 GHz -29.38 dBm -16.38 dB 2685 Gfte 27706He 1.000 MHz 2,695 36 GHz -27.18 dBm -1818d8
2856 GHz 2576 GHz 100,000 kHz 2.55367 GHz 5.60 dBm -23.40dB 2770 0he 2795 chie 1000 Mis 277041 GHz 4226 dBm 1726 d8
ooy N gy T
10:32:45 ;0 03/25/2024 01:27:43 A 03/27/2024
Multiv - pects -
Reflevel 4000Bm Offset 125068 Mode Auto Sweep saL RefLevel 5000 dim  Offset 1350 d8 Mode Auto Sweep s6L
Count 300/300 Count 100/100
ETa 7
Limit Ch Phss it Cheel
Line _SPURJOUS_ i Uine _SPURJOUS.LINE_ABS_ 02 phss
30 By SPORIGUS_LINE_ ABS_002
P} 20
10 dir
o e 7 by bt |
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40 dBm
50
261GHz 10005 pts 185 ML/ 2.795 GHz
::15 G:‘l. 6104 pts. 10.1 MHz/ 2.576 GHz 2 Result Summa;
esult Summa
2610 GHz 2,690 GHz 100.000 ki 261714 GHz 0.18 dBm -29.82 dB
2475 GHz 2490 GHz 1.000 MHz 249026 GHz -26.93 dBm -1.95 260 GHz 2691 GHz 1,000 Mtz 269003 GHz -19.81 dBm -5.81dB
2,490 Gz 2495 GHz 1.000 MHz 209482 GHz -22.06 dBm -2.06 dB 2691 GHz 2.695 GHz 1.000 MHz 269101 GHz 17.12 dBm -7.12d8
2495 Gtz 2.49 GHz 1.000 Mtz 2.49598 GHz -21.47 dBm -8.47 dB H TocH 11000 MH: 260543 GHz 2723 dBm 42348
2695 GHz 2770GHz 000 MHz
2496 GHz 2576 GHz 100000 kiz 2.57070 GHz 0.72 dBm -2928dB =i 3795 orte 1000 M 277056 GHz 3277 dBm 277748
ey D 0SS fey T
10:31:37 PN 03/25/2024 01:27:01 AM  03/27/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 80MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Limit Chesi
Line _SPURJoUS.
30 dBm

o

Made Auto Sweep

e AN et '

SPURIGUS_LINE_ ABS 0

l

0

/
e
WAtk

Y

PPt

50

2.475 GHz
2 Result Summal

6104 pts

2475 GHz 2.490 GHz 1.000 MHz
2490 GHz 2495 GHz 1.000 MHz
2,495 GHz 2496 GHz 1.000 Mz
2496 GHz 2576 GHz 100,000 kHz

X iz
2.494 30 GHz
2.49598 GHz
255395 GHz

4.15 dBm

2.576 GHz

10:33:53 PM 03/25/2024

RefLevel 40.00dBm  OMfset 13.50dB.

1 Spurious Emissions
mit Chec

3.1 1
SPORIBUS_LINE_ABS_002

20

SPURIOUS_LINE_ABS_0g2

Mode Auto Sweep

6L

Count 100/100

0 dBor

ARty

|
. ’
Eﬂ"ﬁ‘w')" M
” I ] W.WMM\ e
2.61 GHz 10005 pts 8.5 MHz/ 2.795 GHz
2 Result Summa:
2610 GHz 2,690 GHz 100.000 kHz 2.646 84 GHz 3.44 dBm -26.56 dB
2690 GHz 2691 GHz 1.000 MHz 2.69074 GHz -27.50 dBm -17.50 dB
2691 GHz 2.695 GHz 1.000 MHz 2. 11 GHz 26.32 dBm -16.32 dB
2695 GHz 2770 GHz 1.000 MHz 3 97 GHz -27.18 dBm -14.18 dB
2.770 GHz 2.795 GHz 1.000 MHz 2.77079 GHz -42.70 dBm -17.70 dB
fesdy S b
01:28:25 AM  03/27/2024
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seanran as. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 90MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 6B Made Auto Sweep Lo
Count 300/300
Limit Ch
Line _sPURJous.

30 dBm

TR VRPN ST TTEE TR PPN

SPURIGUS_UNE_ ABS 002 7

b

30
T
M - ,-v!»""“"f
M

50

2.475 GHz 6104 pts. 1.1 MH2/ 2,586 GHz

2 Result Summal

2475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -33.64 dBm -8.64 dB
2,490 GHx 2495 GHz 1.000 MHz 2.493 90 GHz -29.43 dBm -16.43 dB
2,495 GHz 2.496 GHz 1.000 MHz 2.49578 GHz -32.20 dBm -19.20 dB
2,496 GHz 2586 GHz 100.000 kHz 2.55085 GHz 4.82 dBm -25.18 dB

10:36:16 PM  03/25/2024

v e sectrt
Ref Level 40.00dBm  Offset |

20

35048

Mode Auto Sweep

6L

Count 100/100

0 dBor

e

Wi

TPWM% W’*%w

2.6GHz 10005 pts 9.5 MHz/ 2.795 GHz
2 Result Summa:

2,600 GHz 2,630 GHz 100.000 kHz 263439 GHz

2690 GHz 2691 GHz 1.000 MHz 260073 GHz

2.691 GHz 2695 GHz 1.000 MHz 2.69156 GHz

2,695 GHz 2.780 GHz 1.000 MHz 270641 GHz

2.780 GHz 2.795 GHz 1.000 MHz 2.78135 GHz
01:50:24 AN 03/27/2024

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40.00dBm  Offset 13.50 68 Mode Auto Sweep. SGL
Count 300/300
Limit Ch Phss
Line _SPURJOUS. i
30 dBew
20
10 dbs
a " o O
iyt har e ds s T Sy K ! AR oo N a gyt
J |

2,586 GHz

2.475 GHz
2 Result Summal

6104 pts. 1.1 MH2/

2475 GHz 2490 GHz 1.000 Mtz 248957 GHz -25.05 dBm -0.05 dB
2,490 GHz 2.495 GHz 1000 MHz 249499 GHz -21.32 dBm -832dB
2495 GHe 2496 GHz 1.000 Miz 249597 GHz -20.62 dBm -7.62dB
2,496 GHz 2586 GHz 100,000 kifz 255229 GHz 0.72 dBm -29.28 dB

oy N0 CU0N

10:35:08 PM 03/25/2024

RefLevel 40.00dBm  Offset 1

1 Spurious Emissions

3 v 1
SPORIDUS_LINE_ABS_002

Line _SPUR{OUS_LINE_ABS_0q2

3.50 d8

Mode Auto Sweep

s6L
Count 100/100

20

B

Wb T SR

W""“-”W.’WW'\“'&M"«" T

l

Ay
LI M ATl

Rl PR
40 dBrr “\-,,_
Mo,

25GH: 10005 pts 9.5 MHz/ 2.795 Gz
2 Result Summa:

2600 GHz 2690 GHz 100.000 kHz 265566 GHz 1.39 dBm -28.61 dB

2630 GHz 2691 GHz 1.000 MHz 269003 GHz -20.03 dBm -10.04 dB

2691 GHz 2695 GHz 1.000 Mz 269117 GHz 18.17 dBm 81748

2695 GHz 2,780 GHz 1.000 MHz 2.69502 GHz -25.16 dBm -12.16 dB

2.780 GHz 2.795 GHz 1.000 MHz 2.78085 GHz -42.87 dBm -17.87d8

fesdy P ik

01:45:40 AN 03/27/2024
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seanran as. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 90MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 dB Mode Auto Sweep saL RefLevel 4000 dim  Offset 1350 8 Mode Auto Sweep —
e myan) Count 100/100
e
Limi v 4
Line _SPURJO [
30 dBew
0 20
10 dby
. A s AT AL AT i WWN‘V""'MWM#WW»‘
|
40 ‘ |
| : |
0 T 1 I L
Y Sy 7 N I A
o " e B AT ynd - .1'“‘ W \w«,"
M oy T p‘ﬁ'ﬁ“w ,\WHI‘M
50 ’
25GH: 10005 pts 9.5 MHz/ 2.795 Gz
2475 Ghe 6104 pis 111 MHz/ 2386612 [ 5 Resutt Summa
2 Result Summa
2600 GHz 2690 GHz 100.000 kHz 263897 GHz 5,60 dBm -24.30 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49041 GHz -31.47 dBm 5.47dB 3690 GH 2691 GHz 1,000 MHiz 269088 GHz 25.78 dBm 157848
2.490 GHr 2495 GHz 1,000 MHz 249360 GHz -28.59 dBm -15.50 dB 2691 GHz 2695 GHz 1,000 MHz 2.69218 GHz
2.495 GHr 2.496 GHz 1,000 MHz 245592 GHz -30.29 dBm -17.29 dB 3695 GFis IT806He 1,000 Mz 269969 GHz
2.496 GHz 2586 GHz 100,000 kiz 255805 GHz 4.58 dBm -25.42dB 2780 GH 3795 CHe. 1,000 MHz 2.78080 GHz

10:38:33 PM 03/25/2024 01:51:48 AM 03/27/2024

Lowest Band Edge / Outter Full RB Highest Band Edge / Outter Full RB

Ref Level 4000 dBm  Offset 1350 6B Mode Auto Sweep saL RefLevel 40.00dBm  Offset 1350 d8. Mode Auto Sweep seL

Count 300/300 Count 100/100
1 Spurious Emissions

1 Spurious

Limi -
phss Line _SPURIOUS_LINE_ABS 002 Phss
04 SPORIGUS_LINE_ ABS_002
P} 20
10 dir

o e e LW Y ey ey DT,'AWMWMN,\NMWM”-M&M\WWM‘W I
it |
' ) o

40 dBr T -

50

2.6GHz 10005 pts 19.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 6104 pts. 1.1 MH2/ 2,586 GHz
2 Result Summal

2600 GHz 2,690 GHz 100.000 ki 268242 GHz -0.01 dBm -30.01 dB
2475 GHz 2490 GHz 1.000 MHz 283016 GHz -21.94 dBm -294d8 260 GHz 2691 GHz 1,000 Mtz 269002 GHz 20.78 dBm -10.78 dB
2,490 Gz 2495 GHz 1.000 MHz 209495 GHz -21.53 dBm -8.53 dB 2691 GHz 2.695 GHz 1.000 MHz 269155 GHz -20.55 dBm -10.55dB
2495 Gtz 2.49 GHtz 1.000 Mtz 2.49597 GHz -21.83 dBm -8.83 dB 3695 Ghiz T80 GHe 11000 MH: 260893 GHz 82 dB 138248
2496 GHz 2586 GHz 100000 kiz 2.55018 GHz 0.10 dBm -29.50 dB 2780 cr 3705 orte 1000 M 278089 GHz 32.86 dBm 178648

oy - 0

10:37:25 BM 03/25/2024 01:51:06 AM 03/27/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 90MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Limit Chesi
Line _SPURJoUS.
30 dBm

o

Made Auto Sweep
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SPURIGUS_UNE_ ABS 002
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e nataall
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50

2.475 GHz
2 Result Summal

6104 pts

1.1 MH2/

2.475 GHz 2490 GHz 1.000 MHz 2.49048 GHz -33.44 dBm
2.490 GHy 2.495 GHz 1.000 MHz 2.49419 GHz -30.78 dBm
2,495 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -31.77 dBm
2.496 GHz 2586 GHz 100.000 kHz 255701 GHz 3.79 dBm

10:39:41 PM 03/25/2024

RefLevel 40.00dBm  OMfset 13.50dB.

1 Spurious Emissions
mit Check
SPURIOUS_LINE_ABS_0g2

3.1 1
SPORIBUS_LINE_ABS_002

Mode Auto Sweep

6L

Count 100/100

20

0 dBor

_ { | ™,
f )

— et S
2.6 GHz 10005 pts 9.5 MHz/ 2.795 GHz
2 Result Summa:

2.600 GHz 2,690 GHz 100.000 kHz 2.63286 GHz 2.93 dBm -21.07 dB

2690 GHz 2691 GHz 1.000 MHz 2.69078 GHz -24.99 dBm -14.99 dB

2691 GHz 2.695 GHz 1.000 MHz 2.69174 GHz 24.40 dBm -14.40 dB

2,695 GHz 2.780 GHz 1.000 MHz 269829 GHz -29.67 dBm -16.67dB

2.780 GHz 2.795 GHz 1.000 MHz 2.780 50 GHz -42.94 dBm -17.94 dB

ey - o NS

01:52:29 AM  03/27/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 100MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

Limit Chesi i
Line _SPURJoUS. G2
30 dBm -

b i et e A N

w0 "™ | s
; A, y -
N""’M et et |
o e
s
-50
2.475 GHz 6104 pts. 12.1 MHz/ 2.596 GHz

2 Result Summal

2.475 GHz 2490 GHz 1.000 MHz 2.48779 GHz
2.490 GHy 2.495 GHz 1.000 MHz 2.09438 GHz
2,495 GHz 2.496 GHz 1.000 MHz 249512 GHz
2.496 GHz 2596 GHz 100.000 kHz 2.554 60 GHz

10:42:05 PM 03/25/2024

RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep

1 Spurious Emiss

mit Check
SPUR
SPORIBUS_UNE

20

ions

fous_LINE_ABs_od2
ABS_002

6L

Count 100/100

0 dBor

rwvmry LR R
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Y
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il ! | “\WW”: A
L | il
2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa:

2.590 GHz 2.690 GHz 100.000 kHz 2.63765 GHz 4.71 dBm -25.29 dB

2690 GHz 2691 GHz 1.000 MHz 2.69018 GHz -29.47 dBm -19.47 dB

2691 GHz 2.695 GHz 1.000 MHz 2.69247 GHz -25.44 dBm -15.44 dB

2695 GHz 2.790 GHz 1.000 MHz 2.70243 GHz -28.92 dBm -15.92d8

2.790 GHz 2.795 GHz 1.000 MHz 2.790 54 GHz -43.26 dBm -18.26 dB

ey - o NS

01:54:01 AM  03/27/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 100MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 6B Made Auto Sweep Lo

Count 300/300
Limit Chesi Lu

Line _SPUR|OUS_UINE
30 dBm

s o2 AL

T I B e R AP s B .»f.wwn,ml

2.475 GHz 6104 pts. 121 MHz/ 2,586 GHz
2 Result Summal

2475 GHz 2.490 GHz 1.000 MHz 2.489 74 GHz -24.30 dBm 0.70dB
2,490 GHx 2495 GHz 1.000 MHz 2.49493 GHz -20.52 dBm -1.52dB
2,495 GHz 2.496 GHz 1.000 MHz 2.49600 GHz -20.51 dBm -7.51 dB
2,496 GHz 2596 GHz 100.000 kHz 2.56034 GHz 0.45 dBm -29.55 dB

10:40:57 PM 03/25/2024

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep

6L

Count 100/100

1 Spurious Emissions

Limit Chee

SPORIBUS_LINE

e _SPURIOUS_LINE_ABS_0d2
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ABS_002
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L

e T A B

st

40 dBnr M,

2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa:

2590 GHz 2,690 GHz 100.000 kHz 2.66849 GHz -0.43 dBm -30.43 dB

2690 GHz 1691 GHz 1.000 MHz 2.68007 GHz -23.68 dBm -13.68 dB

2691 Ghiz 2695 GHz 1,000 MHz 269111 GHz -21.92 dBm 119248

2685 GHz 2730 GHz 1,000 Mtz 269792 GHz 27.18 dBm 1418 d8

2.790 GHz 2.795 GHz 1.000 MHz 2.79116 GHz -43.36 dBm -18.36 dB

ety S 00

01:53:18 AM  03/27/2024

Channel power -25dBm > -28.06dBm (PASS)

Ref Level 4000 dBm  Offset 135048 = RBW 10ki: saL
- At 30dB = SWT  100ms & VBW 30kl Mede Sweep Count 100/100
1ACLR

30 dbm 1 T

Pnfnatngr _""‘lm"\'\‘ .y

LAAAMAASAAN U LUNAN

CF 2.483 25 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None

Tl [Ref] 1.000 MHz -28.06 dBm

Tx Total -28.06 dBm

01:08:33 M 03/26/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 100MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

Ref Level 4000 dBm  Offset 13.50 0B Made Auto Sweep SGL RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep sl

e Count 100/100
T
Limit Chec¥ PRSS - Che
Line _SPURJOUS LN phss SPURIOUS_LINE_A8S g2
30 dBm———————— T SPURIOUS_LINE_ABS 002
20 20
10 di
. - IO Lo U e Ddbn FAWMWWWM
. | : |
\ [ | |
30 AR 1 1 | L
30 . [ Whan s F i e ......“.\
M M| [ ey i ‘M‘M‘W g, e
L Y S 2 1 o
50 ’
239 Ghz 10005 pts 20,5 MHz/ 2.795 Gz
Zar3GH: 104 pts 121 MHz/ 2396.GH2 [ 3 Resutt Summa
2 Result Summa
2 2590 GHz 2690 GHz 100.000 kHz 262101 GHz 4,93 dBm 25.02 B
2475 GHz 2.490 GHz 1.000 MHz 248832 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69093 GHz -26.64 dBm -16.64 dB
2,490 Ghx 2495 GHz 1.000 Mt 249464 GHz 2691 GHz 2.695 GHz 1.000 MHz 2.69269 GHz -24.80 dBm -14.80 dB
2,495 GhHr 2,496 GHz 1.000 Mz 249501 GHz 2695 GHz 2790 GHz 1.000 MHz 269782 GHz -27.21 dBm 14.21d8
2.496 GHz 2.596 GHz 100.000 kHz 2.567 64 GHz 2790 GHz 2795 GHz 1,000 MHz 2.79005 GHz 43.11 dBm 1811 dB
festy 55 S
10:44:20 M 03/25/2024 01:55:25 au 03/27/2024

Channel power -25dBm > -26.66dBm (PASS)

Ref Level 40.00 dBm  OMset 13,5048 & RBW 10kH:z SGL
- At 30dA & SWT 100 ms ® VBW 30kH: Mede Sweep Caunt 100/100
1ACR 1Rm Avg

30 dbm 1 T

A L ~
™ *hp o o A ‘MJW MV‘M WWW VAT T .N-".r\l; A

CF 2148851 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summai HNone

Tl [Ref] 1.000 MHz -26.66 dBm
Tx Total -26.66 dBm

01:07:22 M 03/26/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 100MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

1 Spurious Emissions
Limit Chesi PRSS
Line _SPUR|OUS_LINE_A85_od2

1 Spurious Emissions

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep

6L
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239 Ghz 10005 pts 20,5 MHz/ 2.795 Gz
Zar3GH: 104 pts AL 7] 2396.GH2 [ 3 Resutt Summa
2 Result Summa
2590 GHz 2690 GHz 100.000 kHz 263365 GHz 0.28 dBm 29.72 dB
2475 GHz 2.490 GHz 1.000 MHz 249012 GHz -26.55 dBm -1.55 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69008 GHz 24.08 dBm 14.08 dB
2.490 GHr 2495 GHz 1,000 MHz 2.49499 GHz -22.67 dBm -9.67 dB 2691 GHz 3695 Ghz 1.000 MHz 269115 GHz 23.06 dBm 13.06 dB
2,495 GHz 2496 GHz 1.000 Mtz 249597 GHz -22.04 dBm -9.04 dB 2695 GHz 2.790 GHa 1.000 MHz 260678 GHz 27.04 dBm -14.04 dB
2.496 GHz 259 GHz 100,000 kHz 256639 GHz 0.57 dBm -3057 dB 2790 GH 2795 GHe. 1,000 Mis 279048 GHz 4332 dBm 1832 dB

10:43:13 PM 03/25/2024

01:54:43 AN 03/27/2024

Channel power -25dBm > -28.02dBm (PASS)

Ref Level 4000 B OMfset 135048 = RBW 10 kHz
= An 3008 ® SWT 100 ms # VW 30kiz Mode Sweep
1ACR

30 dBen

saL
Count 100/100
TRm Avg
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‘-s\d‘aan‘.w)‘ e Ras ‘d‘“w‘ Lo WWWW

>

CF 2.48255 GHz. 1001 pts 200.0 kHz/

2 Result Summai HNone

Tl [Ref] 1.000 MHz -28.02 dBm
Tx Total 2802 dBm

01:08:33 M 03/26/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 100MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Made Auto Sweep

Limit Chesi
Line _SPURJoUS.
30 dBm

hss
G phss

hevrinyap, s ot

Pt

bbby gbind

SPURIGUS_UNE_ ABS 002

30 T
W Ve
T et
50
2.475 GHz 6104 pts. 12.1 MHz/ 2.596 GHz

2 Result Summa

1.000 MHz -31.94 dBm
1.000 MHz
1.000 Mtz

100,000 kHz

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2596 GHz

2.48849 GHz
2.493 68 GHz

2.49501 GHz .
2.568 59 GHz 3.73 dBm

10:45:25 PM 03/25/2024

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep seL
Count 100/100
1 Spurlous Emissions
mit Cheek
SPURJOUS_LINE_ASS. 02
SPORIBUS _LNE ABS 002
20
0 dbm Fwwmwmww#w
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! iu
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A U W
Pt Hevaresmen,
bt o
T
259 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa:
2590 GHz 2,630 GHz 100.000 kHz 264995 GHz 3.43 dBm -26.57 dB
2690 GHz 2691 GHz 1.000 MHz 269083 GHz -26.88 dBm -16.88 dB
2691 GHz 2695 GHz 1.000 MHz 2.69263 GHz -24.37 dBm -14.37 d8
2,695 GHz 2.790 GHz 1.000 MHz 2.69906 GHz -271.23 dBm -1423d8
2790 GHz 2.795 GHz 1.000 MHz 2.79015 GHz -43.12 dBm 181248
Ready inananiil S e
01:56:07 AN 03/27/2024
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Conducted Spurious Emission

FR1 n41 / 10MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level 40.00 dBm  Offset 13.50 dB Made Auto Sweep. SGL Ref Level 40.00 dBm  Offset 13.50 dB Mode Auto Sweep SGL
Count 100/100 Count 100/100
Spurous Emisons
20,
10 10
0dBn 0dbn

INE | ABS 002 NE | ABS 002

30 30
40 A a0 N
PP PP, g PR I T PP PRSI VNI o P, PV P ST | | B B g P R S PR PRI TN o A (gt VSR
50 50
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts. 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 682.76806 MHz -44.53 dBm -19.53 dB 30,000 MHz 1.000 GHz 1.000 MHz 39.576 36 MHz -44.48 dBm -19.48 dB
1.000 GHz 2475 GHr 1,000 MHz 2.84753 GHz -42.85 dBm 17.85d8 1.000 GHz 2475 GHz 1,000 MHz 217067 GHz -42.72 dBm
2.795 GHz 3.000 GHz 1.000 Mtz 288348 GHz -43.31 dBm 183148 2.795 GHz 3.000 GHz 1.000 MHz 295857 GHz -43.20 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.47705 GHz -39.81 dBm -14.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.47385 GHz -39.78 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.48425 GHz -40.01 dBm -15.01 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.47225 GHz -39.90 dBm
10,000 GHz 14,000 GHz 1.000 Mz 10.49495 GHz -41.48 dBm -16.48 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.012 20 GHz -41.35 dBm
14.000 GHz 18.000 GHz 1,000 MHz 17.91101 GHz -41.29 dBm -16.29d8 14.000 GHz 18.000 GHz 1.000 MHz 17.91341 GHz -41.33 dBm
18000 Gz 27,000 GHe 1,000 MHz 21.69544 GHz -38.13 dBm 1313 dB 18000 GHz 27.000 GHz 1.000 MHz 21.70309 GHz -38.12 dBm
oy R e Ready

01:29:07 MM 03/28/2024 01:30:36 A 03/28/2024

Highest Channel

Ref Level 40.00Bm  Offset 1350 dB Mode Auto Sweep saL

Count 100/100

Line _SPUR|OUS_LINE_ABS_0q2
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SPURIBUS_UNE | ABS 00

PR Ll P ST N R PRSI T Y o AV SO vV

30.0 MHz 70008 pts 2.7 GHa/ 27.0GHz
2 Result Summan)

30,000 MHz 1000 GHz 1.000 MHz 82.48813 MHz
1.000 GHz 2475 GHy 1.000 MHz 246081 GHz
2.795 Gz 3.000 GHz 1.000 MHz 2.99664 GHz
3000 GHz 7.000 GHz 1,000 MHz 650905 GHz
7.000 GHz 10,000 GHz 1,000 MHz 7.48838 GHz
10,000 GHz 14,000 GHz 1.000 MHz 10.001 40 GHz2
14.000 GHz 18000 GHz 1,000 MHz 17.91221 GHz
18000 GHz 37000 GHz 1000 MHz 21.70399 GHz

01:32:12 A 03/28/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

MIMO <Ant. 2+1>

Conducted Band Edge

FR1 n41 / 20MHz / DFT-S OFDM / QPSK
Lowest Band Edge / Outter Full RB / TX0 Lowest Band Edge / Outter Full RB / TX1
Channel power -32.57dBm/MHz Channel power -28.94dBm/MHz
Comined Channel Power result -27.37dBm/MHz against limit -25dBm/MHz (Pass)

RefLevel 3000 dBm  Offset 105008 = RBW 10kH: SGL Ref Level 40.00dBm  OMset 105048 & RBW 10 kz

seL
- A 3008 ® SWT  100ms ® VBW 30kH: Mode Sweep Count 100100 | = Att 3048 = SWT 100 ms & VBW 30 kiz _Mode Sweep Count 100/100
s | ACR 1Rm Avg

30 dBm T i o 30 d

0

10 g 10

0 0 dé

0 40

20 20

-30 30

40 -40

B sy e e e e e pam | | SRR SRR BT S T R e e s
CF2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MH: || [F 745 Ghe 1001 pis 200.0 kHz/

2 Result Summa: Nene

2 Result Summay None

Tl (Ref} 1.000 MHz -32.57 dBm
Tx Total

asa Lot st
o asaaaene]
01:38:04 AM 03/26/2024 11:32:55 P 03/25/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 25MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB / TX0

Lowest Band Edge / Outter Full RB / TX1

Channel power -36.54dBm/MHz

Channel power -28.13dBm/MHz

Comined Channel Power result -27.54dBm/MHz against limit -25dBm/MHz (Pass)

T S e o s Ref Level 4000 dBm  Offset 10508 = REW 10Kz s6L

- an 3008 & SWT__100ms © VBW 30k Mode Swrep Count 100/100 [ = At 3008 & SWT__100ms & VBW 30z _Mode Sweep Count 1007100

g Ac®  _____________________ikmAvw |

30 i T

20

10

0 dBey 0 B

-10 -10

20 dBrv -20 dis

30 30

-a0 -40

Ay A LWL, N p

50 Y TA Nty T ALY T L N 2 S SN T S A TV L L S ST ST Y NN
e I s, ot L e B S o e e A VA e ek S i 2

CF2.486 41 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz | | |CF 2486 41 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa None

Tal [Ref) 1,000 Mz -36.54 dBm Tl [Ref) 1.000 MHz -28.13 dBm
Tx Tatal -36.54 dBm T Total -28.13 dBm
JLaniiiiing s L jisssnnin]
01:39:35 MM 03/26/2024 11:27:50 PN 03/25/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 25MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB / TX0

Lowest Band Edge / Outter Full RB / TX1

Channel power -33.26dBm/MHz

Channel power -26.97dBm/MHz

Comined Channel Power result -26.05dBm/MHz against limit -25dBm/MHz (Pass)

Reflevel 5000 dBm  Offset 10.50dB ® REW 10kHz sl Ref Level 4000 dBm  Oftset 10,5003 = RBW 10 kHz sl

- An 3008 ® SWT 100 ms & VBW 30kH: Mode Sweep Count 100/100 | = Att 30d8 & SWT 100 ms ® VBW 30 kHz _Mode Sweep Count 100/100
g

30 v T

0

10

0 0 dB

-10 10

20 iy 20

30 20

a0 0

WULNLILY WY ""-"'”*"’“’W“WWWWVWVW\M' Aeniy AW ettt 40

D i z | [t LAty v Ay Pty
‘aI"Y 'U-'m'-ft’m"“‘«”' s H'%“VWMMMNM Y SNV P TN T
CF 248996 GHz 1001 pts 200.0 kHa/ Span 2.0 MHz | | |cF 2 48996 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summar None

Tal [Ref) 1,000 Mz -33.26 dBm ol et 000 1z ST
T Total -33.26 dBm 1 Ben e
Lo e B [
01:40:58 MM 03/26/2024 312845 me 03/28/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 30MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB / TX0

Lowest Band Edge / Outter Full RB / TX1

Channel power -36.69dBm/MHz

Channel power -29.05dBm/MHz

Comined Channel Power result -28.36dBm/MHz against limit -25dBm/MHz (Pass)

RefLevel 3000 dBm  Offset 105008 = RBW 10kH: 6L

Ref Level 40.00dBm  Offset 10.50d8 = RBW 10 kHz

2 Result Summar

None

s
- A 3008 = SWT 100 ms & VEW 30kH: _Mode Sweep Count 100/100 | = Att 30d8 & SWT__100ms & VBW 30 kHz _Mode Sweep Count 100/100
a
30 TH 213
20
10
0 dBey 0 B
-10 -10
20 dBrv -20 dis
30 30
-a0 -40
50 hegipma LA ;"MMMMLMANI‘MA" At g . ; e
e e [ty o Lo iy it e g e B o A iy g o
CF 2.484 17 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz EFZJE!"TGH[ 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None

Tt L 365 dim Dife e 3503 dom
— " sty
01:42:44 MM 03/26/2024 11:24:38 M 03/25/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 30MHz / DFT-S OFDM / QPSK
Lowest Band Edge / Outter Full RB / TX0

Lowest Band Edge / Outter Full RB / TX1

Channel power -33.07dBm/MHz Channel power -27.12dBm/MHz

Comined Channel Power result -26.13dBm/MHz against limit -25dBm/MHz (Pass)

RefLevel 40,00 dBm  Offet 10508 = RBW 10 Kbz s Ref Level 4000 dBm  Oftset 105068  ROW 10 kHz saL
- an 3048 ® SWT__ 100 ® VBW 30Kz Mode Sweep. o 3008 ® SWT__100ms ® VEW 30iiz_Mode Sweep Count 100/100
1Rm Avg
30 T I
20
10
0 dBey 0 B
-10 -10
20 dBrv -20 dis
30 0
-a0 -40
. A N M PN e g
w0 AT L Y At e A LA e e T e b L M
v \-.“ RN PN Y P Y W IR N W I S e e e e e s | f
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summar None
Txl [Ref) 1.000 MHz -33.07 dBm Tal (Ref) -27.12 dBm
Tx Total -33.07 dBm T Total 2712 dBm

01:44:33 MM 03/26/2024

11:25:28 B4 03/25/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 40MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB / TX0 Lowest Band Edge / Outter Full RB / TX1

Channel power -33.28dBm/MHz Channel power -27.04dBm/MHz

Comined Channel Power result -26.11dBm/MHz against limit -25dBm/MHz (Pass)

MultiView =  Spectrum . MultiView = Spectrum -

Reflevel 35,00 c8m  Offset 105045  RBW 10Kz sa Ref Ll 3500 B Offet 10508 = RGW 101z s
- Att 25d8 ® SWT  100ms ® VBW 30 kHz Mode Sweep Count 100/100 | = Att 30d8 & SWT 100 ms & VBW 30 kHz Mode Sweep. Count 100/100
1ACR RmAvg |1 ACR 1Rm Avg
30
u
20
10 dBmr T T 10 B
o 0
-10 10
20 20
30 30,
40 -40
A A v .‘.,W Wf\wf‘ Pt i A e S
@ _ N e it R AL e A O Ll Lk A AL
B N PO PRV ¥ I A P T MR N ST A T YA Y T
60 -60 dBa
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz || |CF 2.49 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
S None 2 Result Summar None

Tx1 (Ref) 1.000 MHz -33.28 dBm Tx1 [Ref) 1.000 MHz -27.04 dBm
Tetonl 33.28 dBm L 27.04 dbm
neary  NNANNEED Rt Reaiy  IEEEEENNN o e

02:54:48 AN 03/26/2024 02:40:03 AM 03/26/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB / TX0 Lowest Band Edge / Outter Full RB / TX1
Channel power -28.62dBm/MHz Channel power -31.91dBm/MHz
Comined Channel Power result -26.95dBm/MHz against limit -25dBm/MHz (Pass)

RefLavel 4000dBm  OMsat 105008 ® ROW 10KH: 56l RefLevel 40.00dBm  Offset 10.50dB = RBW 10 kHz S6L -
L ————— e | [ T
30 i T
20

10
0 dBer 0 B

20 dBrv -20 dbr

30 -30
-a0 -40

o DA e o 0 AL A A A e A e i A B [ A b S B . " _ _

3 9o A AR B L T VWY ¥ " T S T L Y B LT T T T e WY, T
CF2.48998 GHz 1001 pis 200.0 kHa/ Span 2.0 MHz | | [cF7.489 58 G 1001 pts 200.0 kiz/ Span 2.0 MHz
2 Result Summa Hone 2 Result Summar None

e 1o e e ek LR 4k 315t dim
Lo N & innnnnansf
01:33:09 AM 03/26/2024 01:56:00 AM 03/26/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB / TX0 Lowest Band Edge / Outter Full RB / TX1

Channel power -30dBm/MHz Channel power -28.88dBm/MHz

Comined Channel Power result -26.39dBm/MHz against limit -25dBm/MHz (Pass)

MultiView =  Spectrum . MultiView = Spectrum -

Ref Level 3500 dBm  Ofset 10.50d8 * RBW 10 kHz SGL Ref Level 3500 dBm  Offset 10.50dB = RBW 10 kHz SGL
- Att 2548 = SWT  100ms = VBW 30kHz Mode Sweep Count 100/100 = Att 2508 ® SWT 100 ms ® VBW 30 kHz Mode Sweep Count 100/100
1 ACR 1hin Avg
u
10 dBer 1T T T T T 10 dBnr
] 0
10 -10
20 -20
3 30
-40 40
(L N Y. WL ﬂ.wf‘\ B A A A o AT N (W) N WS LS TV war\v o gl PN g B g VMJ]\ o P A M ]
L e AR v A AT A TAT A E R AR AT T A Rt e i 7 . o e
60 dBmr t T -60 dBa
CF 2.489 68 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz |CF 2.389 68 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summar None

Tal [Ref) 1,000 M -30.00 dBm Tl [Rei) 1,000 MHz -28.88 dBm
-30.00 dBm Tx Total -28.88 dBm

Tx Tatal

AT T
fedy NN RO ey M S RRN

02:52:54 MM 03/26/2024 02:48:33 AM 03/26/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB / TX0 Lowest Band Edge / Outter Full RB / TX1

Channel power -29.54dBm/MHz Channel power -28.94dBm/MHz

Comined Channel Power result -26.21dBm/MHz against limit -25dBm/MHz (Pass)

MultiView *  Spectrum . MultiView =  Spectrum -
RefLevel 3500 dBm  Offset 10,5008 = ROW 10k sat Ref Level 30,00 dBm ~ Offsat 10.50d8 = RBW 10 ke seL

- an 2508 & SWT__100ms  VBW 30kH: _Mode Swrep Count 100/100 [ = At 208 & SWT_100ms & VEW 30 iHe _Wode Sweep Count 100/100
30
h 20 dBr———————— r
20
10
10 dBor
0
[
A0
-10 dBmr
-20
20
30 dBim
20
40 dBm t .
a0 . . . N
i . A S P CETAUN N ’1J""4| ) ST L E N L AW N O L S EI LN AT
| el ot L AL J A Y . Y E T ¥ o ') iy W L W L O 7 ¥ 7
P S T W%W%&@ﬁ% LRATS yiar
-60
50
CF2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz | | |G 238 GHe 1001 pts 2000 kHz/ Span 20 MMz
2 Result Summa None

Tal [Ref) 1,000 Mz -29.54 dBm Tl [Ref) 1.000 MHz -28.94 dBm
Tx Total -29.54 dBm Tx Total -28.94 dBm
L B+ e WA CRE

02:56:37 MM 03/26/2024 02:26:26 A4 03/26/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 100MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB / TX0

Lowest Band Edge / Outter Full RB / TX1

Channel power -31.12dBm/MHz

Channel power -29.24dBm/MHz

Comined Channel Power result -27.06dBm/MHz against limit -25dBm/MHz (Pass)

Reflevel 4000 dBm  Offset 105048  RBW 10kiz

Ref Level 4000 dBm  OMset 10.50 8 = RBW 10 kiz

saL

- At 30d8 * SWT  100ms * VBW 30kHz Mode Sweep - Att 30dB ® SWT 100 ms ® VBW 30 kHz Mode Sweep Count 100/100
1ACQR v Avg
20 T 30 T

20 dBm' 0

10 dBra- 10

0 o

-10 10

-20 dBny -20

30 dBrmr 30

40 -40 dBrm - - -

v A .

50 A A A A 0 1 b I S WPPTI S 12  U F L LT RE  LE R LY A R W L .0
T VS VL TR (A AT VR R S e S 7 LA it v 1

CF 2,489 74 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz CF 2.989 74 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summar None

Tl fRef) 1,000 MHz -31.12 dBm T [Ref] 1000 Wiz 29.24 dBm
T Total 3113 dBm T Total 3931 dBim
Read) g 0 T
01:10:4% AM 03/26/2024 10:51:14 PM 03/25/2024
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seamancas. FCC RADIO TEST REPORT

Report No. :

FG3N2326A

<MIMO Mode>

MIMO <Ant. 2+1> (2)

Peak-to-Average Ratio

Mode

FR1 n41 / 20MHz / CP OFDM

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

8.34

8.28

8.18

8.54

PASS

FR1 n41/20MHz /CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Reflevel J0000B OMset 35045 = ANBW 20 MH:
- A 3008 MessTime  1ms

Reflevel 30000Bm  Offset 35005 = AnEW 20 MHz
- an 08 MessTime 1 ms

TED 1EQ ~——
1E02 1E0
i i
| \
1E04 TE04 1
1 {
TE05 |
15929 Grx Wean Pwr + 20,00 d || [CF 2.55299 GHz Mean Pwr + 20.00 48
2 Result Summa: Samples: 20000 2 Result Summa Samples: 20000
21.30 dBm 29,75 dBm 846 dB 37248 652 dB 33400 85208 2130 dBm 29.72 dBm 842 dB 37448 696 b [EIYT) 550 db
05:05:16 BM  03/10/2024 05:05:44 MM 03/10/2024
Reflevel J000dEn Offict 35048 = ANBW 20 Miz Reflevel 3000 dBm Offsct 3505 = AnBW 20 Mz
- At 3008 MeasTime  1ms - A 008 MeasTime 1ms
RGP ThGF
1 CCDF 15a View Ct
€0 1EQ
1E02 1E0
1E04 1E04 Y
1
1E05
15929 Grx Wean Pwr + 20,00 d || [CF 2.55299 GHz Mean Pwr + 20.00 48

2 Result Summa:

Samples: 20000

2 Result Summa:

81848

Samples: 20000

3.78dB

854 db 952 db

05:06:11 PM 03/10/2024

6.9 dB.

842 d

05:06:40 PM 03/10/202%

6.70 dB
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

26dB Bandwidth

Mode FR1 n41: 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.64 10.42 15.83 15.66 20.65 20.52 25.78 25.63
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 10.61 10.28 15.38 15.30 20.52 20.44 25.66 25.95
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 31.05 31.04 42.73 43.33 52.49 52.21 69.52 67.63
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 31.17 31.12 43.17 42.86 51.88 51.83 67.18 66.95
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 76.23 77.43 84.40 83.89 95.94 96.16 106.30 106.36
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 76.07 77.17 83.47 84.26 96.43 97.42 107.00 106.54
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